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ORIGINAL

Date of Issue; June 05" 2014

REPORT OF EXPERT APPRAISAL

In pursuance to the instructions of our principal RELO BG LTD, Sofia/Bulgaria, we have attended the test
procedures of Bond ball mill work index determination, held at University of Mining and Geology “St lvan Rilski",

Sofia/Bulgaria.
The goods : Anthracite coal in bulk
The equipment particulars : Standard Bond Ball Mill
Mill size: D X L = 305x305 mm
Mill volume: 22.3 dm®
Lining of the Mill: smooth steel
Rotation speed: 70 rpm (85% of neq)
Grinding devices : “Relo - C” steel balls
Total mass: 21.468 kg
Sample (limestone) mass :10 kgs

Resuits ascertained were duly reported by department of Mineral Processing and Recycling, Faculty of
MINES to University of Mining and Geology “St Ivan Rilski”, Sofia/Bulgaria, as:

Bond Work Index of sample determined as: 27.8 kWht.

Test Report No 8 of 2 pages, dated 04.06.2014, is enclosed as an integral part of this document, showing
detailed measurements.

This document is issued by the Company under its General Conditions of Service accessible af
hitpwww.sgs.comiterms_and_conditions him.  Aftention is drawn to the limitation of liability, indemnification and
Jjurisdiction issues defined therein.

Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its
intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and
this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law.

Neither samplings nor testing were performed by SGS on the above mentioned shipment.

In accordance with Client's instructions, the Company's involvement has been limited to witnessing/observing a third
party’s intervention(s) at the third party's laboratory/test house or other facilities and installations used for the
intervention(s). The Company’s sole responsibility was to be present at the time of the third party’s intervention(s) to
forward the results, or confirm the occurrence, of the intervention(s). The Company is not responsible for the condition or
calibration of apparatus, instruments and measuring devices used, the analysis methods applied the qualifications, actions
or omissions of the third party’s personnel or the analysis results.

Place and Date of Inspection
University of Mining and Geology “St Ivan Rilski”, Sofia/Bulgaria
May - June 2014
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- CBHIETEABCTBO-CEPTUDHKAT Ne 87
= Certificate .
Ha YTonsHYIo nponyvkanno / of coal products:
Alll -6 (oboramentnii)
Ramuciostion fipoxyxpos [ name of prodact
O "IO® “"Ceepanonckas®™ I'T] "CeepanosanTpayur”
_ max. O / coliery, coul prup. Plank
Knmnqmum";‘mue Cousor | Beasrasta Eamya . Classification
napaMeTpyl Symbol an:fc Umg * parameters
[Tloxasatesr orpanterus sirpumyra R,, 4,18 % Vitrinite reflectance
Asscrpomis ovpasennin siprzomm Ag. 52 % Reflectance anisotropy of vitrinite
S i T —— ZIC/OK 7 % Total amount of inert components
Buoxoz aetysan seggecrs (cymor Gessanssioe - 25 % Volatile matter (dry ash-free basis
cocTomme  npofe A ¢ <10%) ! with ash content<10%)
zgﬂgnmmmm Y 0 m¥/mm Thickness of plastic layer
: yeazKa X 3 ve/mm  [Plastometric shrinkage
Crexaemocrs no Pora RI 0 _{Roga caking capacity index
Xapaxrepucria pEdACKTOrpaMML: | Characteristics of reflectogram
pE3pHIEOR “' 1 Number of Fractures
CTRHAADTHOS oTRACHENHE 0,252 dard deviation
BT Vi a3 - % (Vitrinite
CEMBBHTOHRRT Sv - % Semivitrinite
" [HHepTIOT I 7 % Inertinite
ARIITHHUT . L - % . Liptinite
Heuzexe crobozsioro BCIYSHBAHHA FSI. - _{Free swelling index
SBossrocts (cyxoe cocTosHue) Ad 199 %. Ash (dry basis)
Otigee conepuatzne capst (eymoe cocr.) s¢ 0.8 % Total sulphur (dry basis)
Botcwas temaoma cropasm (cimoe Ges- ar 3053 TN e ot calorfic value (iy adbifiee
: o
30AbHOE "COCTORHNE ) Q, 8133 xxaa/xr {basis) ‘
Mapxa, no ACTY 3472.96 A - {Grade, the DSTU 3472.96
Homep xoza no Mescaysapogsioft cucre- ’ , Code number acc. to International
me kozupmagin (Komurer ESK 41301X02190834 system of codification (EEC Com-
OO0H) e . ‘ mittes in UNO) o
o 7
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\.JITOAHHTEABHBIE TIAPAMETPB K CBUJETEABCTBY - CEOTUDUKATY Me 87
ADDITIONAL PARAMETERS FOR THE CERTIFICATE Ne .87

Tapamerpe Cm‘m: ; B smeperus Barameters
Symbo Value Unit of msng! 1
Baara o6gan w; 5.0 %  |Towl mowtwre
Baara rurpockommsecxkan . . 3,12 % Hygroscopic moisture I I
Baaroemxocrs makcimasnnan Won 4,08 % Maximal moisture capacity i
Cozepmanne xr0pa QF° 0,03 % Chlorine content
Corepacanue docpopa p? 0,035 % Phosphorus content <1
Conepuamme eapyt mipuruolt Ss 0,3 % Pyrite sulphtr content i
Cozepaanne cepy cyabdarro S5 0,01 % Sulfate sulphur content
— _ Wi~ v ;
25,397 i
mmm c:;pm” ‘ Q; e | M‘V kg{ Lowest calosific value
) .1 keal/ke _
- | SaemenTanekt cocras: o | Elementary composition:
yraepoz {cyxoe 6e230AbHOE CocTomume) o 06,31 % Carbon (dry ash-free basis)
“ g (pme monmis o) | par | age | W *f;dr_w (dry ash-free ba-
’ Sis
whas x:v;:hopon (cyxoe Gessoasuoe (N+0)™ | 152 % ztzs: b:m C;xyzen (dry )
cepa (cyxoe Geazorproe coctommme) . 8, 0,69 . %  |Sulphur (dry ash-free basis)
ZRORCHA KpeMEnsA Si0o, 49,80 % Silicon dioxide
ORCHA LAROMINES ALO, 21,64 % Aluminums oxide
OKCHA KeAesa Fe,0, 11,88 % Iron oxide i
. lomexn maruus MgO 1,64 % Magnesium oxide 1
. loxex, kaxsqpis Ca0 3,68 %  |Calcium oxide f
. joucus wapramya Mn,0, .| 0,15 %  [Manganese oxide
e — TiO, 0,82 - %  [Titanium oxide
_ [7PHOKCHZ cephi . SO, 2_02 A Sulphur trioxide
foxcrz docgopa - P,0, 0,14 : %  [Phosphorus oxide i
_{Tlaasxocs soant (pabowan cpeza - oxmcAmTeAbHaZ): usibility of ash (working medium is oxidative): I
 [MomeaT pasmsrastug t, 1230 °C  |Moment of softening :
MOMEHT NOAYIAPHS o ts 1280 °C |Moment of hemisphere ;
P ————— . t 1340 °C  [Moment of liquid state _
Jpobusocts no Xaparposy Gr,, 37 : H.GI ‘ '

Hcercaosanns somoanens 3 200
Tyra "YrpuumyracoSoramenne”, axgpe; ; mmmmymmmmm
TEHTACCTD R HesoSHCEMOCTS (aTTecter "” i %60@1}1453973003“6932902 roza) mio npobe,
 mpezerazasmiok O "LIOM "Crepaid 3G rrpager” (axe Ne 5 or 14.07.2005 roza)
Havaasuux cexropa omm' . '
| HCCASZOB2HHA ¥ CT2nzap
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